
December 15, 2023 

 

Ms. Veronica R. Osegueda, Deputy General Manager 

Harris Galveston Subsidence District 

1660 West Bay Area Boulevard 

Friendswood, Texas 77546 

 

RE:  Lago Bello Municipal Utility District No. 1A (LB MUD 1A) 

 Groundwater Reduction Plan (GRP) 

 OEG Job No. 19-048-401 

 

Dear Ms. Osegueda, 

 

Lago Bello Municipal Utility District is pleased to submit the following groundwater 

reduction plan for approval by your board of directors for the Lago Bello MUD No. 1A Service 

Area. 

 

The following is a recap of the comments and responses made to date and more speci;ically 

the comments received from your of;ice on October 18, 2023 and those previously addressed 
[...]
B. Financial Advisory Fees (2%) $1,473,000
C. Capitalized Interest Costs (2 yr. @ 6.5%) $5,825,000
D. Developer Interest (5 yr. @ 6.5%) $14,561,000
E. Underwriter's Discount (3%) $2,210,000
F. Developer Advances $1,000,000
G. Administration and Organization Expenses $297,000
H. Creation Costs $100,000
I. TCEQ Bond Issuance Fee (0.25%) $185,000
J. Bond Application Report Costs $250,000
K. Attorney General (0.1%) $737,000

Total Non-Construction Costs $28,848,000

Total Estimated Bond Issue Requirements $73,650,000

Page 18

2500 Tanglewi lde Street ,  Suite  300   |    Houston,  Texas  77063   |    T :  (281)  306-0240   |    w  ww.OdysseyEG.com



The total taxable value within the two districts is estimated to be $766,000,000, which is 
calculated as follows:

• Residential Value: 3,000 units @ $250,000/unit = $750,000,000
• Commercial Value: Two (2) gas stations @ $2,000,000 in value each
• Four (4) Retail shopping strips @ $3,000,000 each

TOTAL Residential and Commercial Value = $766,000,000

As noted in the previous section, the total cost of development of the LBMUD 1A Service Area 
without the required developer participation is $73,650,000 and includes reimbursable 
construction costs of $44,802,000 and non-construction costs of $28,848,000.

The ratio of value to debt for the water facilities based on the above estimates is 9.61 to 1. 
The average annual debt service is based upon a 4.00% interest rate and a 25-year 
amortization is projected to be $4,714,481. The projected tax rate (per $100 of Appraised 
Value) based upon a 95% collection rate is $0.648 per $100 in valuation. This rate does not 
include maintenance tax rate estimated at $0.75 per $100 in valuation. Adding the necessary 
tax rate for maintenance results in a required tax rate of $1.398 per $100 in valuation, which 
is below the maximum feasible tax rate of $1.50 per $100 valuation as set by the TCEQ.

5.0 CONCLUSION

This GRP meets the HGSD Regulatory Plan for Area 2.  LBMUD 1A has developed this 
comprehensive GRP that meets current regulatory requirements through:

• A phased facility construction plan and associated bond financing that aligns with 
the rate of development.

• Contractual agreements with SJRA to supply 1.58 MGD of raw water which meets the 
required capacity for 80% conversion.

• A preliminary engineering report for the proposed facilities to be constructed.

This GRP is based on established methods for estimating population growth, water 
requirements and funding models. In addition, this GRP is phased to meet the expected 
growth needs for LBMUD 1A while simultaneously making the transition from groundwater 
to surface water.  

Page 19

2500 Tanglewi lde Street ,  Suite  300   |    Houston,  Texas  77063   |    T :  (281)  306-0240   |    w  ww.OdysseyEG.com



2500 Tanglewilde Street, Suite 480
Houston, Texas 77063

t: 281.306.0240 | www.odysseyeg.com
TBPE No. F-17637

DISCLAIMER: NO WARRANTY OR
REPRESENTATION OF INTENDED USE DESIGN

OR PROPOSED IMPROVEMENTS ARE MADE
HEREIN. ALL PLANS FOR LAND OR FACILITIES
ARE SUBJECT TO CHANGE WITHOUT NOTICE.

LA
G

O
 B

EL
LO

M
U

N
C

IP
AL

 U
TI

LI
TY

 D
IS

TR
IC

T 
1A

 &
 1

B

EX
HI

BI
T 

1 
- B

OU
ND

AR
Y 

AN
D 

W
AT

ER
 S

ER
VI

CE
 A

RE
A

OCT. 2021



2500 Tanglewilde Street, Suite 480
Houston, Texas 77063

t: 281.306.0240 | www.odysseyeg.com
TBPE No. F-17637

DISCLAIMER: NO WARRANTY OR
REPRESENTATION OF INTENDED USE DESIGN

OR PROPOSED IMPROVEMENTS ARE MADE
HEREIN. ALL PLANS FOR LAND OR FACILITIES
ARE SUBJECT TO CHANGE WITHOUT NOTICE.

LA
G

O
 B

EL
LO

M
U

N
C

IP
AL

 U
TI

LI
TY

 D
IS

TR
IC

T 
1A

 &
 1

B

EX
HI

BI
T 

2 
- L

OC
AT

IO
N 

M
AP

OCT. 2021



SRALLA RD

FM 1492

CEDAR GROVE DR

M
AUDEAS DR

LYNELL DR

EAGLETON LN

BARRETT RD

CROSBY LYNGHBURG RD

REUBEN WHITE DR

COTTONTAIL DR

RIDGE DR

ZINN DR

ST CHARLES DR

E MELVILLE DR

ORLEANS ST

2500 Tanglewilde Street, Suite 480
Houston, Texas 77063

t: 281.306.0240 | www.odysseyeg.com
TBPE No. F-17637

DISCLAIMER: NO WARRANTY OR
REPRESENTATION OF INTENDED USE DESIGN

OR PROPOSED IMPROVEMENTS ARE MADE
HEREIN. ALL PLANS FOR LAND OR FACILITIES
ARE SUBJECT TO CHANGE WITHOUT NOTICE.

EXHIBIT 3 - WATER DISTRIBUTION LAYOUT
MUNICIPAL UTILITY DISTRICT NO. 1A

PROPOSED LAGO BELLO

JUNE 2021

CEDAR GROVE DR
3,000 LOTS



Conceptual Engineering Report 

 

Raw Water Quality Assumptions 

The proposed source for the Lago Bello Surface Water is the San Jacinto River Authority Canal out 

of Lake Houston. This canal is part of the Highlands Division of the SJRA and supplies many 

downstream industries.  As this report is being prepared well in advance of design or treatment 

selections, water quality data is not available.  Once data is available, the following parameters will 

be pertinent to treatment selection. 

Parameter Unit Average Maximum 

Turbidity NTU   

Color CPU   

Total Organic Carbon mg/l   

Alkalinity (as CaCO3) mg/l   

Hardness (as CaCO3) mg/l   

Cryptosporidium Oocysts/liter   

Iron mg/l   

Manganese mg/l   
NTU – Nephlometric Turbidity Units 

CPU – Cobalt/Platinum Units 

mg/l – milligram per liter 

CaCo3 – Alkalinity and hardness measured as calcium carbonate 

 

Treated Water Quality Goals 

 

The treated water quality goals for the new surface water plant will be established based on the 

Long Term 2 Enhanced Surface Water Treatment Rule (LT 2 Rule) and Stage 2 Disinfection By-

Products Rule (Stage 2 DBPR).  For most parameters, the treated water quality goals will be kept 

the same as the primary or secondary maximum contaminant levels (MCLs) established by the US 

Environmental Protection Agency.  

 

The proposed goals for finished water leaving the treatment plant are based on: 

• Compliance with the existing and anticipated future drinking water regulations including 

the new regulations that are based on distribution system sampling, 

• Achieving finished water that is aesthetically pleasing to customers, and  

• Minimizing water quality impacts on the distribution system. 

 

Sizing Criteria and Design Assumptions 

 

1. Canal Connection and Pump Station 

 

It is assumed that the water treatment facility will provide at least 80% of the total water 

demand of the two Districts (LB MUD 1A and LB MUD 1B).  Ultimate buildout is 

approximately 3,500 connections.  Using the TCEQ minimum capacity for community water 

systems of 0.6 gallons per minute (gpm), 80% of which is 1,680 gpm or 2.42 million gallons 

per day (MGD).  The Lago Bello service area is surrounded by a great deal of undeveloped 

land, it is anticipated that future area participants may be added to the GRP and served by 



this facility.  A typical start-up district has 500 connections, which equates to 300 gpm, 

therefore, for this report, the treatment plant is assumed to be 3.0 MGD (or 2,100 gpm) 

 

The proposed raw water pump station will have three raw water pumps.  Two for firm 

capacity on one to serve as an emergency backup (per TCEQ rules). Each of the pumps will 

be rated for 1,100 gpm. 

 

Intake connection will be a 22-inch diameter pipe with a velocity of 2.0 feet per second 

(fps). 

 

Total Design Flow 3.0 MGD 

Connection Pipe, in 24 

Pipe Velocity, fps 2.0 

Pumps, gpm/each 1,100 

Number of Pumps 2 duty + 1 standby 

Raw Water Feed Pump, in 15 

 

Included in the raw water collection, the facility will have two (2) 1.5 MG ground storage 

tanks equal to one day treatment capacity storage. 

 

2. Treatment Process 

 

A. In an effort to reduce costs and footprint of facility, preliminary equipment selection 

includes the Superpulsator® high rate clarification modular system, which includes 

flash mixing and clarification. This is proposed in lieu of a traditional clarifiers and 

sedimentation basin.  

 

The rapid mix / flocculation basin will be sized for a 20 minute detention time resulting 

in a total volume of 45,000 gallons. The Superpulsator® will be equipped with plate 

settlers which allows for a loading rate of 2.0 gpm per square foot, for a total minimum 

area of 1,050 square feet 
 

B. Clarified water will then travel to the filtration basin composed of four (4) cells, each 

with inlet and backwash siphons and hydraulic self-backwashing weirs to maximize 

space.  With a filtration rate of 3.6 gpm/ft2 and a backwash flow rate of 18 gpm/ft2.  

Filter media will be composed of 3” of gravel, 12” of sand and 24” of anthracite. 

 

C. Filtered water will enter five (5) granular activated carbon vessels, each tank being 

approximately 10-feet in diameter and 12 foot in height.  Each vessel will have a design 

capacity of 0.75 MGD which allows for one to be offline for cleaning purposes but still 

meets the firm capacity of the plant.  Filter backwash will be sent to the raw water tanks 

and cycled back through the treatment process.  Waste from the backwash process with 

be sent to a thickener and dewatered via beltpress. 

 

 This process will address any taste and odor issues resulting from organics in the raw 

water.  Should the District determine that taste and odor are not an issue, other 

treatments may be selected or deleted altogether. 

 



D. Once water is filtered it will be disinfected per TCEQ requirements. Disinfection will be 

achieved by chlorine dioxide. This is a powerful disinfection and limits the formation of 

TTHMs and HHAs.  Chlorine dioxide also presents less of a hazard to the public should 

an accidental release occur.  Liquid ammonia sulfate will this be added to maintain a 

disinfection residual as required by state regulations. 

 

E. The facility will be equipped with a baffled clear well to meet the contact time (CT) 

required for disinfection and a 2-log removal of Cryptosporidium oocysts, a 3-log giardia 

CT and a 4-log virus removal (CT).   

 

Clear well will be sized for 5% of treatment capacity (150,000 gallons per TCEQ 

requirements). 

 

F. High service pump station will pump water from the clearwell to the existing ground 

storage tanks at Water Plant No. 1 

 

Total Design Flow 3.0 MGD 

Transmission Pipe, in 14 

Pipe Velocity, fps 4.0 

Pumps,  gpm/each 1,100 

Number of Pumps 2 duty + 1 standby 

 

Solids Disposal 

 

A. Solids generated by the clarification process will be thickened and dewatered via belt 

press.  Supernatant decant flow from the belt press, along with filter backwash water, 

will be returned to the raw water tanks. A 2-meter belt press with an operation of 

approximately 30 hours per week is proposed. 

 

B. Solids will be hauled by registered sludge hauler for either land application or disposal 

at permitted landfill.  

 

Emergency/Backup Power 

 

The onsite diesel generator is not sized to accommodate treatment units. Potable water during 

emergencies and power outages will be supplied by Water Plant No. 1, ground storage tanks, 

booster pumps and well. The onsite generator will supply limited power for SCADA systems to 

operate the whole system, security, and limited lighting.  

 

Instrumentation 

 

The instrumentation and control system for the plant will include automatic controls and remote 

monitoring. SCADA systems will be used for communication between plants  



Item Description Quantity Unit Unit Cost Cost

1. Insurance and Bonds 1 LS 900,000$                900,000$                    

2. Site Fencing and Access Gate 1 LS 59,000$                   59,000$                      

3. Access Roads and Paving 1 LS 316,000$                316,000$                    

4. Operations/Membrane Building 1 LS 706,000$                706,000$                    

5. Site Grading, Drainage and Utilities 1 LS 474,000$                474,000$                    

6. Intake Structure, Pump Station and Raw 

Water Storage 1 LS

3,870,000$             3,870,000$                

7. Superpulsator® Rapid Settler 1 LS 1,105,000$             1,105,000$                

8.  Filters 1 LS 545,000$                545,000$                    

9. GAC Filters 1 LS 1,502,000$             1,502,000$                

10. Disinfection System and Clearwell 1 LS 995,000$                995,000$                    

11. Backwash Clarifier and Pump Station 1 LS 439,000$                439,000$                    

12. Chemical and Polymer Feed Systems 1 LS 486,000$                486,000$                    

13. Plant Process Piping 1 LS 1,140,000$             1,140,000$                

14. Sludge Thickening and Dewatering 1 LS 1,930,000$             1,930,000$                

15. Emergency Generator 1 LS 225,000$                225,000$                    

16. Finished Water Pumps and Piping 1 LS 693,000$                693,000$                    

17. Electrical and Instrumentation 1 LS 3,800,000$             3,800,000$                

Construction Costs 19,185,000$              

Contingencies (15%) 2,878,000$                

Total Construction Costs 22,063,000$              

Engineering/Geeotech/CMS 3,309,000$                

Total Proejct Costs 25,372,000$              

Lago Bello Surface Water Supply Plant

Preliminary Cost Estimate

Groundwater Reduction Plan

Exhibit 5

jelms
Letterhead - Page 2



SJRA Contract No. _________________ 
SPH Doc. No. 676560 
017452.000001\4878-4909-7229.v10 

WATER SUPPLY CONTRACT 

BY AND BETWEEN 

SAN JACINTO RIVER AUTHORITY 

AND 

LAGO BELLO MUNICIPAL UTILITY DISTRICT NO. 1A OF HARRIS COUNTY 

EFFECTIVE: August 1, 2023 

23-0052-B



017452.000001\4878-4909-7229.v9 
017452.000001\4878-4909-7229.v10 

i 

TABLE OF CONTENTS 

Recitals .............................................................................................................................................1 

Agreement ........................................................................................................................................2 

1.0.   Quantities .................................................................................................................3 

2.0.   Source, Quality and Characteristics .........................................................................6 

3.0.   Point of Delivery; Title to Water .............................................................................7 

4.0.   Price .........................................................................................................................8 

5.0.   Payment....................................................................................................................9 

6.0.   Current Rate; Rate Revision ..................................................................................11 

7.0.   Measuring Equipment ............................................................................................12 

8.0.   Intake and Diversion Facilities ..............................................................................14 

9.0.   Special Covenants; WAIVER OF IMMUNITY; INDEMNIFICATION ..............16 

10.0.  Resale, Exchange, Transfer or Assignment ...........................................................19 

11.0.  Shortage of Water ..................................................................................................19 

12.0.  Water Conservation and Drought Contingency Plans ...........................................20 

13.0. Wastewater Effluent and Return Flows .................................................................21 

14.0. Force Majeure .......................................................................................................22 

15.0.  Term and Extension ...............................................................................................23 

16.0.  Laws and Regulations; Severability; Interpretation of Contract............................24 

17.0. Default and Remedies ............................................................................................24 

18.0.  Limitation on Damages ..........................................................................................25 